




(Version 6/27/2014)  1 
 

State of California 
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

LOS ANGELES REGION 
 

ORDER NO. R4-2014-0111 
 

WASTE DISCHARGE REQUIREMENTS AND  
WATER RECYCLING REQUIREMENTS 

 
FOR THE 

   
LEO J. VANDER LANS WATER TREATMENT FACILITY AND THE  

ALAMITOS BARRIER RECYCLED WATER PROJECT 
  

ISSUED TO 
 

Water Replenishment District of Southern California and 
Los Angeles County Department of Public Works 

TABLE OF CONTENTS 

I. BACKGROUND .................................................................................................................................................................... 3 

II. PURPOSE OF ORDER .................................................................................................................................................... 4 
[...]
Figure 4 - PROCESS FLOW DIAGRAM ........................................................................................... 25 

Figure 5 - SIMULATED RECYCLED WATER FRACTION IN ZONE I .............................................. 26 

Figure 6 - PREDICTED RECYCLED WATER CONCENTRATIONS IN AQUIFERS ....................... 27 

Attachment 1 - STANDARD PROVISIONS………………………………...................………N-1 to N-19 

 
Attachment 2 - CALIFORNIA DEPARTMENT OF PUBLIC HEALTH FINDINGS OF FACT AND 
CONDITIONS ……………………………………………………........................................…Page 1 to 25 
 
MONITORING AND REPORTING PROGRAM R4-2014-0111 CI 8956…………….MRP-1 to MRP-30 



Water Replenishment District/County of Los Angeles  Order R4-2014-0111   
Leo Vander Lans Water Treatment Facility   
Alamitos Barrier Recycled Water Project  
  

(Version 6/27/2014)  3 
 
 

 

 

The California Regional Water Quality Control Board, Los Angeles Region (Regional Water 
Board) finds the following: 
 

I. BACKGROUND  
 

1. The Los Angeles County Department of Public Works (Los Angeles County DPW) 
and the Orange County Water District (OCWD) co-own and operate the Alamitos 
Gap Seawater Intrusion Barrier(Barrier).  Figure 1 shows the location of the Barrier.  
 

2. Prior to the construction of the Barrier, decades of over-pumping caused the water 
levels in the Central Groundwater Basin and Orange County Groundwater Basin to 
drop, resulting in a loss of groundwater from storage and seawater intrusion into the 
potable aquifers, rendering portions of the basins unsuitable for beneficial use.  The 
Barrier began operations in 1965 and is designed to protect the Central Groundwater 
Basin and portions of the Orange County Groundwater Basin from seawater intrusion 
through the creation of a pressure ridge by injection of fresh water into the Barrier 
through an alignment of 41 injection wells.  These wells are located approximately 
two miles inland from the mouth of the San Gabriel River at the Los Angeles/Orange 
County boundary.  The pressure ridge created by the Barrier prevents seawater from 
passing the Barrier and entering further into the groundwater basins.  The injected 
water flows inland, providing needed replenishment water to the groundwater basins.  
The failure to maintain an effective seawater intrusion barrier would cause serious 
water quality degradation in drinking water aquifers in southeastern Los Angeles 
County and southwestern Orange County, and the potential loss of this water 
resource. 

 
3. There are seven groundwater-bearing units defined in the vicinity of the Barrier, 

including from shallowest to deepest the Recent Aquifer, Zones C, B, A, and I, the 
Main Aquifer (also known as the Silverado Aquifer), and the Lower Main Aquifer 
(also known as the Sunnyside Aquifer or Lower San Pedro Aquifer).  The geological 
cross-section for these aquifers is illustrated in Figure 2.  Due to geologic conditions, 
seawater intrusion has a direct pathway into the Recent Aquifer and the C, B, A, and 
I Zones.  The deeper Main and Lower Main aquifers are protected from intrusion by 
the Seal Beach Fault and overlying low-permeability layers.  Injection occurs into the 
C, B, A, and I Zones, not into the Recent, Main, or Lower Main aquifers. 
 

4. The Water Replenishment District of Southern California (WRD) manages the 
Central and West Coast Groundwater Basins.  WRD owns the Leo J. Vander Lans 
Water Treatment Facility (Vander Lans WTF or Facility) in the City of Long Beach 
(City) and is the purveyor of recycled water produced by the Facility that is injected 
into the Barrier.  The City operates and maintains the Facility for WRD.  Figure 3 
shows the location of the Facility.  Prior to 2005, only potable water was injected into 
the Barrier.  Since October 2005, the Facility has produced up to 3 million gallons 
per day (mgd) of high quality advanced-treated recycled water that is injected into 
the Barrier in combination with potable water pursuant to Regional Water Board 
Order No. R4-2005-0061, State Water Board Order WQ-2006-0001, and 
Amendment R4-2006-0061-A01.  The program of producing and delivering 
advanced treated recycled water to the Barrier is known as the Alamitos Barrier 
Recycled Water Project (Project). 



Water Replenishment District/County of Los Angeles  Order R4-2014-0111   
Leo Vander Lans Water Treatment Facility   
Alamitos Barrier Recycled Water Project  
  

(Version 6/27/2014)  4 
 
 

 

 
5. Together, WRD and Los Angeles County DPW  (collectively referred to as Project 

Sponsors) propose to produce up to 8 mgd of advanced treated recycled water for 
injection into the Barrier to replace the potable water currently used.  

 
6. The County Sanitation Districts of Los Angeles County (County Sanitation Districts) 

own and operate the Long Beach Water Reclamation Plant (Long Beach WRP), 
which produces disinfected tertiary recycled water that is the source water for 
advanced treatment at the Facility.  The City owns the rights to the recycled water 
produced at the Long Beach WRP.  To meet the needs for additional source water at 
the expanded Facility, disinfected tertiary recycled water from the Los Coyotes Water 
Reclamation Plant (Los Coyotes WRP), also owned and operated by the County 
Sanitation Districts, may be used to supplement the existing supply from the Long 
Beach WRP.  

 
II. PURPOSE OF ORDER 

 
7. The treatment of recycled water at the Vander Lans WTF and injection into the 

Barrier were previously permitted under Order R4-2005-0061 (2005 Order), issued 
by the Regional Water Board on September 1, 2005, as amended by WQ-2006-0001 
issued by the State Water Board on April 5, 2006 and Order No. R4-2005-0061-A01 
issued by the Regional Water Board on March 6, 2014.  
 

8. The Alamitos Barrier straddles the border between the jurisdictional areas of the Los 
Angeles Regional Water Board and the Santa Ana Regional Water Board.  In a 
February 8, 2004 letter to the Santa Ana Regional Water Board, the Los Angeles 
Regional Water Board requested the lead on permitting the Project.  This request 
was granted by the Santa Ana Regional Water Board in a letter dated July 30, 2004. 
 

9. On October 23, 2012, the Project Sponsors submitted a Report of Waste Discharge 
requesting amendment of the Waste Discharge Requirements and Water Recycling 
Requirements (WDRs/WRRs) to reflect a proposal to expand the Facility and 
increase the volume of recycled water injected into the Barrier.  The Regional Water 
Board found the Report of Waste Discharge to be complete on November 6, 2012. 
 

10. On October 23, 2012, the Project Sponsors submitted an amended Title 22 
Engineering Report for the expansion of the Facility to the Regional Water Board and 
the California Department of Public Health (CDPH).  The Engineering Report was 
later revised in response to comments received from CDPH.  A final version was 
submitted on March 29, 2013, for review by CDPH and the Regional Water Board, 
and was approved by CDPH on April 4, 2013.  On June 26, 2013, CDPH held a 
public hearing in Lakewood, California to consider findings of fact regarding the 
planned Facility expansion and conditions to be imposed on the Project to ensure 
protection of public health and ensure that the Project will not degrade groundwater 
quality as a source of domestic water supply.  There were no objections voiced 
concerning the Project at the public hearing.  CDPH submitted to the Regional Water 
Board the Findings of Fact and Conditions for the Project adopted by CDPH on July 
12, 2013 (CDPH Findings of Fact and CDPH Conditions, respectively).  The CDPH 
found that the Project will not degrade the quality of the water in the receiving 



Water Replenishment District/County of Los Angeles  Order R4-2014-0111   
Leo Vander Lans Water Treatment Facility   
Alamitos Barrier Recycled Water Project  
  

(Version 6/27/2014)  5 
 
 

 

aquifers as a source of domestic water supply provided that all of the conditions are 
met. 
 

11. The CDPH Findings of Fact are incorporated by reference into the findings of this 
Order 

 
III. ALAMITOS BARRIER RECYCLED WATER PROJECT 

 
12. The Vander Lans WTF is located at 7380 East Willow Street, Long Beach, California 

adjacent to the Long Beach WRP and between the San Gabriel River and Coyote 
Creek (Figure 3).  

 
13. Description of Tertiary Treatment at Long Beach and Los Coyotes WRPs. 

 
a.  The primary source water for the expanded Vander Lans WTF is disinfected 

tertiary recycled water from the Long Beach WRP.  The production of tertiary 
recycled water at the Long Beach WRP is regulated by WRR Order No. 97-
07206. The discharge of that water to surface water is regulated under WDR 
Order R4-2007-0047.  

 
b.  In the future, disinfected tertiary recycled water may also be supplied to the 

Vander Lans WTF by the Los Coyotes WRP, which is regulated separately under 
WRR Order No. 97-07204.  The discharge of that water to surface water is 
regulated under WDR Order R4-2007-0048.  

 
c.  The County Sanitation Districts maintain a comprehensive industrial and 

pretreatment control program approved by the United States Environmental 
Protection Agency (USEPA) for control of waste discharges from industrial and 
commercial sources into its wastewater collection system.  

 
d.  Treatment at the Long Beach and Los Coyotes WRPs is very similar, and 

consists of primary sedimentation, activated sludge biological treatment with 
nitrification and denitrification, secondary sedimentation, inert media filtration, 
and chlorine disinfection treatment processes.  The design capacity of the Long 
Beach WRP is 25 mgd.  The design capacity of the Los Coyotes WRP is 37 mgd. 

 
14. The current treatment train at Vander Lans WTF consists of microfiltration (MF) to 

reduce the turbidity and silt density of the feed water; reverse osmosis (RO) to 
remove additional salts, minerals, metal ions, organic compounds and 
microorganisms; ultraviolet irradiation (UV) to provide disinfection and 
n­Nitrosodimethylamine (NDMA) reduction; decarbonation; pH adjustment; 
corrosivity stabilization; and, blending with potable water.  WRD has developed an 
operating plan for the Vander Lans WTF, which will be updated prior to operation of 
the expanded Facility. 
 

15. The Project Sponsors seek to change the quantity of the recycled water injected at 
the Barrier from approximately 50 percent recycled water and 50 percent potable 
diluent water to 100 percent recycled water.  The expanded Vander Lans WTF will 
include some treatment enhancements and will continue to treat influent water to 



Water Replenishment District/County of Los Angeles  Order R4-2014-0111   
Leo Vander Lans Water Treatment Facility   
Alamitos Barrier Recycled Water Project  
  

(Version 6/27/2014)  6 
 
 

 

meet drinking water maximum contaminant levels and other limits imposed on 
recycled water intended for groundwater replenishment.  The expanded Facility is 
designed to produce approximately 8,960 acre-feet of recycled water per year (AFY), 
which is equivalent to 8 mgd.  The treatment approach and technology used at the 
expanded Facility is depicted in Figure 4 and described in additional detail in CDPH’s 
Findings of Fact. 

 
16. The Vander Lans WTF was designed to accommodate future expansion to produce 

up to 8 mgd of advanced treated recycled water.  Prior to the commissioning of the 
future expanded facility in the fall of 2014, WRD plans to conduct a series of startup 
tests from approximately April to August 2014.  Duration of the individual tests will 
vary from days to weeks, and the Facility will operate between 3 to 8 mgd 
intermittently during the startup testing.  The treatment level provided during the 
startup testing in accordance with Amendment R4-2005-0061-A01 will 
consist of the treatment train described above as required by Order No. R4-2005-
061 with the addition of hydrogen peroxide immediately upstream of UV to provide 
advanced oxidation for removal of organics and enhanced disinfection. 

 
17. The treatment approach and technology used at the expanded Facility to produce 

advanced treated recycled water is depicted in Figure 4 and will consist of the 
following: 

 
a. Influent Equalization (EQ):  If tertiary effluent from the Los Coyotes WRP is used 

as influent to the Vander Lans WTF, the flow will be equalized in the influent EQ 
basin and pump-fed to the Primary Micro Filtration (MF) system.  (Pumping is not 
required when disinfected tertiary effluent from the Long Beach WRP is used as 
influent to the Vander Lans WTF since the effluent from Long Beach WRP 
effluent has 60 to 100 pounds per square inch (psi) of pressure.) 

 
b. Micro Filtration (MF): 

 
i. MF Pretreatment Chemical Addition:  If tertiary effluent before chlorination 

from the Los Coyotes WRP is used for the Vander Lans WTF influent, 
then chloramination (using sodium hypochlorite and aqueous ammonia) 
may be added to the equalized flow to control bio-fouling of the MF and 
RO membranes.  Additional chemical addition before MF filtration is 
unnecessary and will not be used if the Facility uses tertiary effluent from 
the Long Beach WRP only. 

 
ii. Primary MF Automatic Strainers:  Subsequently, the flows will be fed into 

three (two duty and one standby) automatic self-cleaning 500-micron 
strainers to protect the downstream MF membranes from damage and/or 
fouling from large particles.  The backwash waste from the Primary MF 
automatic strainers may be discharged to either the backwash waste 
(BWW) equalization basin or the Facility waste EQ basin. 
 

iii. Primary MF System:  From the strainers, the flow will be fed into six 100-
module MF skids.  The MF system consists of pressurized MF units with 
hollow fiber, polyvinylidine fluoride membranes having a maximum pore 



Water Replenishment District/County of Los Angeles  Order R4-2014-0111   
Leo Vander Lans Water Treatment Facility   
Alamitos Barrier Recycled Water Project  
  

(Version 6/27/2014)  7 
 
 

 

size of 0.1 micron.  The MF system is designed to produce 8.1 mgd.  The 
MF filtrate will be stored in a break tank and the MF Units will be 
periodically backwashed to clean the membranes. 
 

iv. Backwash Treatment (BWT):  The BWT flows from the Primary MF 
automatic strainers and Primary MF system will be equalized in the BWT 
EQ Basin and pumped to the dissolved air floatation (DAF) system for 
treatment.  Ferric chloride is utilized as a coagulant injected upstream of 
the DAF system.  DAF effluent flow will be equalized in the DAF Effluent 
EQ Basin and pumped to the BWT MF system, which consists of four 25-
module MF skids.  Similar to the Primary MF system, the BWT MF 
automatic strainer is provided upstream of the BWT MF membranes to 
protect the BWT MF membranes from damage and/or fouling from large 
particles.  One automatic strainer will be provided as a duty unit, and one 
manual basket strainer will be provided as a standby.  The Primary MF 
effluent and the BWT MF effluent will be mixed and discharged into the 
existing MF Filtrate Tank (or Break Tank as shown in Figure 4). 

 
c. Reverse Osmosis (RO):  Stored MF filtrate will be pumped from the MF 

Filtrate Tank to the RO system, which will consist of two 2-stage RO trains in 
parallel and three (two duty and one standby) third stage RO trains.  To 
control scaling and to protect the RO membranes, the pretreatment (consisting 
of addition of sulfuric acid for pH control, a threshold inhibitor; and cartridge 
filters) is provided both upstream of the two 2-stage RO trains and also 
immediately upstream of the third stage RO process.  The RO process will 
produce approximately 8.0 mgd and includes a high pressure feed pump and 
pressure vessels.  Each pressure vessel will contain high rejection thin film 
composite polyamide membrane elements.  The entire RO system is designed 
for an overall 92 percent recovery rate.  Permeate from the RO system will be 
fed to the advanced oxidation process.  Concentrated brine from the RO 
system will be discharged directly to County Sanitation Districts’ Joint Outfall 
System sewer system. 

 
d. Ultra Violet/Advanced Oxidation Process (UV/AOP):  The UV/AOP at the 

Vander Lans WTF will consist of ultra violet irradiation (UV) with hydrogen 
peroxide addition upstream of the UV trains.  The UV/AOP is used to disinfect 
RO permeate and destroy some constituents of emerging concern (CECs) that 
pass through RO membranes due to their low molecular weight and low ionic 
charge, notably NDMA and, 1,4-dioxane.  The UV system exceeds the 
requirements delineated in the "Ultraviolet Disinfection Guidelines for Drinking 
Water and Water Reuse" (August 2012) published by the National Water 
Research Institute (NWRI).  The UV system consists of the existing (pre-
expansion) system as well as an add-on system.  The existing UV system 
consists of nine 30AL50 Trojan UVPhox™ reactors that employ low-pressure, 
high-output technology, with each reactor containing 30 lamps, utilized in a 
tower arrangement with three reactors per level over three levels.  The 
expansion will add two new trains of three stacked D72AL75 Trojan UVPhox™ 
reactor chambers, where the third reactor chamber in each train is redundant 
and includes only one (1) 72-lamp reactor zone.  There are two reactor 



Water Replenishment District/County of Los Angeles  Order R4-2014-0111   
Leo Vander Lans Water Treatment Facility   
Alamitos Barrier Recycled Water Project  
  

(Version 6/27/2014)  8 
 
 

 

chambers in each UV vessel.  The third vessel only utilizes one of the 
reactors.  No waste will be generated.  The total nominal capacity of the 
existing UV system is 8.0 mgd.  At this flow rate and UV transmittance of 95 
percent, the delivered UV dosage from the proposed system is estimated to 
exceed 300 millijoule per square centimeter (mJ/cm2). 

 
e. Decarbonation:  Following UV/AOP treatment, the water will pass through a 

decarbonator to reduce carbon dioxide, increase pH, and stabilize the product 
water. 

 
f. Post-Treatment Systems (pH Adjustment/Corrosivity Stabilization/ 

Disinfection):  Caustic soda (sodium hydroxide) will be added to the water to 
increase pH, and calcium chloride will be added to reduce the potential for 
minerals to be leached from the cement lining used in the transmission 
pipeline.  In order to maintain a certain threshold of total chlorine residuals 
required by the Los Angeles County DPW to prevent bio-fouling and clogging 
of the injection wells, sodium hypochlorite and aqueous ammonia will be 
added to the product water to maintain the required level of total chorine 
residuals.  The levels of sodium hypochlorite and aqueous ammonia to be 
added will be fine-tuned to effectively manage potential formation of 
disinfection byproducts. 

 
18. The Facility may bypass or discharge partially-treated or treated water to a trunk 

sewer leading to the County Sanitation Districts’ Joint Water Pollution Control Plant 
in Carson. 
 

IV. RECYCLED WATER INJECTION SYSTEM 
 

19. The transmission of the advanced treated recycled water from the Facility will not 
change as a result of the expansion.  Currently, the advanced treated recycled water 
is pumped westward along Willow Street to the Blend Station where it mixes with 
imported water before being conveyed two miles to the distribution header.  From the 
header, the advanced treated recycled water is injected into the Barrier.  The 
alignment of injection wells extends westward along 7th Street from Margo Avenue 
to the San Gabriel River, where it turns towards the south along the Los Alamitos 
Channel (see Figure 1 for the well alignment).  Two types of injection wells were 
constructed at the Barrier: nested and composite.  Nested wells are constructed with 
a single casing, but can inject water into different aquifers separated by grout seals.  
The composite type injection wells are comprised of casings similar to the nested 
[...]
located between Los Angeles and Orange Counties, and is sponsored by the Water 
Replenishment District of Southern California (WRD). The purpose of the ABRWP 
expansion project is to help eliminate the use of imported potable water at the ABP, 
while ensuring the same level of protection of public health and safeguards against 
seawater intrusion. 

A list of public hearing attendees is included in Attachment A. 

Hearing Officer 

Cindy Forbes, P.E., Chief of the Southern California Branch, Drinking Water Field 
Operations, State of California Department of Public Health. 

The Department made a presentation on the current and draft Groundwater 
Replenishment Reuse Regulations and how they pertain to this project. Next, the WRD 
staff made a presentation on the proposed ABRWP expansion project, including the 
planned augmentation of the production capacity of and treatment enhancements at the 
Leo J. Vander Lans Advanced Water Treatment Facility (LVLWTF), which produces the 
recycled water used at the ABP. Describing the background of and the need for the 
project expansion, they noted that the expansion will further improve the reliability of 
water supply to the existing seawater barrier, the ABP, and will also help the local 
region conserve lccal and imported water supplies. The expandec! AERWJP will produce 
additional recycled water necessary to completely replace the imported potable water 
currently blended with recycled water for injection at the ABP. Details of the LVLWTF 
expansion were described, and water quality information and additional safeguards of 
the project to ensure protection of public health were provided. The WRD pledged their 
commitment to assure the highest water quality appropriate for this new water supply. 

About 20 people were in attendance. The presentation was followed by a public 
comment period. There were no objections voiced concerning the project. 



FINDINGS OF FACT 

1. Section 13540 of the California Water Code requires that recycled water may 
only be injected into an aquifer that is used as a source of domestic water supply 
if the California Department of Public Health (Department) finds that the recharge 
will not degrade the quality of water in the receiving aquifer as a source of water 
supply for domestic purposes. 

2. The Water Replenishment District of Southern California (WRD) is a public 
agency formed in 1959 under the Water Replenishment District Act, originally 
adopted in 1955. It is responsible for the replenishment, protection, and 
preservation of groundwater supplies and quality in the Central Basin and West 
Coast Basin. Groundwater constitutes approximately 40 percent of the water 
demand needed for the nearly 4 million residents of the 43 southern Los Angeles 
County cities in the WRD service area. Since 1962, the WRD has been using 
recycled water as one source of supply to replenish the local groundwater basins 
by spreading and percolating water in nearly 900 acres of recharge facilities in 
the Montebello Forebay. Since 1995 and 2005, the WRD has also been 
purchasing recycled water for injection into the West Coast Basin and Central 
Basin, respectively, to mitigate seawater intrusion into the groundwater basins. 

3. The County Sanitation Districts of Los Angeles County (CSDLAC) were formed 
under the County Sanitation Act, originally adopted in 1923, and are a 
confederation of independent special districts serving over 5 million people in Los 
Angeles County. The CSDLAC service area covers approximately 800 square 
miles and encompasses 78 cities and unincorporated areas within the County. 
The CSDLAC construct, operate, and maintain facilities to collect, treat, recycle, 
and dispose of sewage and industrial wastes and provide for the management of 
solid wastes, including disposal, transfer operations and materials 
recovery. Local sewers and laterals that connect to the CSDLAC trunk sewer 
lines are the responsibility of the local jurisdictions, as is the co!!ection of so!id 
wastes. The agency's 1,400 miles of main trunk sewers and 11 wastewater 
treatment plants convey and treat approximately 425 million gallons per day 
(mgd), 160 mgd of which are available for reuse in the dry Southern California 
climate. The Long Beach Water Reclamation Plant (LBWRP) and the Los 
Coyotoes Water Reclamation Plant (LCWRP) are owned and operated by the 
Joint Outfall system1. 

1 Ownership and operation of the Joint Outfall System is proportionally shared among the signatory 
parties to the amended Joint Outfall Agreement effective July 1, 1995. These parties include County 
Sanitation Districts of Los Angeles County Nos. 1, 2, 3, 5, 8, 15, 16,17, 18, 19, 21, 22, 23, 28, 29, and 34, 
and South Bay Cities Sanitation District of Los Angeles County. 



4. The Los Angeles County Department of Public Works (LACDPW or the County) 
was formed on January 1, 1985, consolidating the former County Road 
Department, a portion of the County Engineer-Facilities, and the County Flood 
Control District. In 1995, it assumed the responsibility for capital projects from 
the County Internal Services Department. It is responsible for the design, 
construction, operation, maintenance, and repair of roads, bridges, airports, 
sewers, water supply, flood control, water quality, and water conservation 
facilities and for the design and construction of capital projects. Additional 
responsibilities include regulatory and ministerial programs for the County of Los 
Angeles, Los Angeles County Flood Control District (LACFCD), other special 
districts, and contract cities that request services. The County owns and 
operates the three seawater barriers in the County, including the Alamitos 
Seawater Barrier Project (ABP). In 2012, approximately 2.6 rngd of imported 
water and 2.1 rngd of recycled water were injected into 41 injection wells at the 
ABP to prevent seawater intrusion and to artificially recharge the Central 
Groundwater Basin of Los Angeles County and the Orange County Groundwater 
Basin, which are used as sources of domestic water supply in both counties. 

5. The Orange County Water District (OCWD), with LACDPW, jointly constructed 
and co-owns the Alamitos Barrier Facilities and purchases the water injected into 
the Orange County side of the Barrier. The OCWD manages the groundwater 
basin under northern and central Orange County. 

6. The WRD owns the Leo J. Vander Lans Water Treatment Facility (LVLWTF), 
which receives disinfected tertiary wastewater from the LBWRP owned and 
operated by the Joint Outfall System. Located at 7400 E. Willow Street, Long 
Beach, California, the LBWRP treats an average wastewater flow of 
approximately 18 rngd and is regulated under a National Pollutant Discharge 
Elimination System (NPDES) permit issued by the California Regional Water 
Quality Control Board, Los Angeles Region (LARWQCB), NPDES No. 
CA0054119, Order No. R4-2007-0047, CI No. 5662. The LBWRP provides 
primary, secondary and tertiary treatment and has a design capacity of 25 mgd. 

7. Since 2005, the LVLWTF has been treating the disinfected tertiary effluent 
further, producing up to 3 rngd of advanced treated recycled water for blending 
with imported water. The blend is delivered and injected into the ABP. This 
injection activity is regulated under the Waste Discharge and Water Recycling 
Requirements (WDRIWRR) Order No. R4-2005-0061 issued by the LARWQCB 
and State Water Resources Control Board Order WQ 2006-0001. WRD is 
proposing to expand the production capacity of the LVLWTF from 3 rngd to 8 
rngd in order to generate sufficient additional recycled water to replace the 
imported water currently being pumped into the ABP. The expanded LVLWTF 
will include some treatment enhancements and will continue to treat wastewater 
to meet drinking water maximum contaminant levels and other limits imposed on 
recycled water intended for groundwater replenishment. The LVLWTF 
expansion requires an amendment of the existing WDRIWRR permit. 



8. In order to better meet the needs for additional source water at the expanded 
LVLWTF, disinfected tertiary wastewater from the LCWRP owned and operated 
by the Joint Outfall System may be used to supplement the existing supply from 
LBWRP. Located at 1651 5 Piuma Avenue, Cerritos, California, the LCWRP 
treats an average wastewater flow of approximately 30 mgd and is regulated 
under a NPDES permit issued by the LARWQCB, NPDES No. CA0054011, 
Order No. R4-2007-0048, CI No. 5059. The LCWRP provides primary, 
secondary and tertiary treatment and has a design capacity of 37 mgd. 

9. The WRD has submitted an amended Title 22 Engineering Report and other 
supplemental information and responses to the Department comments pertaining 
to the LVLWTF expansion. The Title 22 Engineering Report has been reviewed 
and approved by the Department by letter dated April 4, 2013. 

10. The treatment approach and technology used for the expanded ABRWP will 
consist of (the first two steps pertain to LBWRPICSDLAC and the rest to the 
expanded LVLWTF): 

0 Source Control: The CSDLAC maintains a comprehensive industrial 
pretreatment and source control program approved by the U.S. 
Environmental Protection Agency for control of waste discharges .from 
industrial sources into the wastewater collection system. 

Tertiarv Treatment: Wastewater will be treated at the LBWRP. The treatment 
system consists of primary sedimentation, activated sludge biological 
treatment with nitrification and denitrification, secondary sedimentation, inert 
media filtration, and chlorine disinfection treatment processes. The design 
capacity of the LBWRP is 25 mgd. Disinfected tertiary effluent from the 
LBWRP will be the initial source water supplied to the ABRWP. (The LCWRP, 
with a design capacity of 37 mgd, provides a treatment process very similar to 
the LBWRP.) 

Influent Equalization (EQ): If tertiary effluent from the LCWRP is used as 
influent to the LVLWTF, the flow will be equalized in the influent EQ basin and 
pump-fed to the Primary Microfiltration (MF) system. (Pumping is not required 
when disinfected tertiary effluent from the LBWRP is used as influent to the 
LVLWTF since the LBWRP effluent has 60 to 100 pounds per square inch 
(psi) of pressure, sufficient to feed Primary MF without pumping.) 



0 Microfiltration (MF): 

MF Pretreatment Chemical Addition: If tertiary effluent before chlorination 
from the LCWRP is used for the LVLWTF influent, then chloramination 
(using sodium hypochlorite and aqueous ammonia) may be added to the 
equalized flow to control bio-fouling of the MF and reverse osmosis 
membranes, Additional chemical addition before MF filtration is 
unnecessary and will not be used if using Title 22 water from the LBWRP 
only. 

Primary MF Automatic Strainers: Subsequently, the flows will be fed into 
three (two duty and one standby) automatic self cleaning 500-micron 
strainers to protect the downstream MF membranes from damage and/or 
fouling from large particles. The backwash waste from the Primary MF 
automatic strainers may be discharged to either the backwash waste 
(BWW) EQ basin or the plant waste EQ basin. 

0 Primary MF System: Then the flow will be fed into six 100-module MF 
skids. The MF svstem consists of pressurized MF units with hollow fiber, 
polyvinylidine flubride membranes'ha~in~ a maximum pore size of 0.1 
micron. The MF system will produce 8.3 mgd. The MF filtrate will be 
stored in a break tank. The MF Units will be periodically backwashed to 
clean the membranes. 

e Backwash Treatment: The BWW flows from the Primary MF automatic 
strainers and Primarv MF svstem will be equalized in the BWW EQ Basin 
and pumped to dissdlved a i  floatation (DAF) system for treatment. Ferric 
chloride is utilized as coagulant injected upstream of the DAF system. 
DAF effluent flow will be equalized in the DAF Effluent EQ Basin and 
pumped to the Backwash Treatment (BWT) MF system, which consists of 
four 25-module MF skids. Similar to the Primary MF system, the BWT MF 
automatic strainer is provided upstream of the BWT MF membranes to 
protect the BWT MF membranes from damage and/or fouling from large 
particles. One automatic strainer will be provided as a duty unit, and one 
manual basket strainer will be provided as a standby. The Primary MF 
effluent and the BWT MF effluent will be mixed and discharged into the 
existing MF Filtrate Tank. 

e Reverse Osmosis (RO): Stored MF filtrate will be pumped from the MF 
Filtrate Tank to the RO system, which will consist of two 2-stage RO trains in 
parallel and three (two duty and one standby) 3rd stage RO Trains. To control 
scaling .of and to protect the RO membranes, the pretreatment (consisting of: 
addition of sulfuric acid for pH control, a threshold inhibitor; and cartridge 
filters) is provided both upstream of the two 2-stage RO trains and also 
immediately upstream of the 3rd stage RO process. The RO process will 
produce approximately 8.0 mgd, and consists of a high pressure feed pump 



and pressure vessels. Each pressure vessel will contain high rejection thin 
film composite polyamide membrane elements. The entire RO system is 
designed for an overall 92 percent recovery rate. Permeate from the RO 
system will be fed to the advanced oxidation process (AOP). Concentrated 
brine from the RO system will be discharged directly to the Joint Outfall 
System sewer system. 

Advanced Oxidation Process (AOP): The AOP at the LVLWTF will consist of 
ultraviolet irradiation (UV) with hydrogen peroxide addition upstream of the 
UV trains. The UVIAOP is used to disinfect RO permeate and destroy 
constituents of emerging concern (CECs) that pass through RO membranes 
due to their low molecular weight and low ionic charge, notably N- 
Nitrosodimethylamine (NDMA), flame retardants, and 1,4-dioxane. The UV 
system conforms to the requirements delineated in the "Ultraviolet 
Disinfection Guidelines for Drinking Water and Water Reuse" (August 2012) 
published by the National Water Research Institute (NWRI). The UV system 
consists of the existing (pre-expansion) system as well as an add-on system. 
The existing UV system consists of nine 30AL50 Trojan uvphoxTM reactors 
that employ low-pressure, high-output technology, with each reactor 
containing 30 lamps, utilized in a tower arrangement with 3 reactors per level 
over 3 levels. The expansion will add two new trains of three stacked 
D72AL75 Trojan uvphoxTM reactor chambers, where the third reactor 
chamber in each train is redundant and includes only one (1) 72-lamp reactor 
zone. There are two reactor chambers in each UV vessel. The third vessel 
only utilizes one of the reactors. No waste will be generated. The total 
nominal capacity of the existing UV system is 8.0 mgd. At this flow rate and 
UV Transmittance of 95 percent, the delivered UV dosage from the proposed 
system is estimated to exceed 300 millijoule per square centimeter ( m ~ l c m ~ ) .  

Decarbonation: Following UVIAOP treatment, the water will pass through a 
decarbonator to reduce carbon dioxide, increase pH, and stabilize the product 
water. 

0 Post-Treatment Systems (pH AdjustmentICorrosivitv Stabilization1 
Disinfection): Caustic soda (sodium hydroxide) will be added to the water to 
increase pH, and calcium chloride will be added to reduce the potential for 
minerals to be leached from the cement lining used in the transmission 
pipeline. In order to maintain a certain threshold of total chlorine residuals 
required by the LACDPW to prevent bio-fouling and clogging of the injection 
wells, sodium hypochlorite and aqueous ammonia will be added to the 
product water to maintain the required level of total chorine residuals. The 
levels of sodium hypochlorite and aqueous ammonia to be added will be fine- 
tuned to effectively manage potential formation of disinfection byproducts. 

The proposed project complies with Section 60320 of Article 5.1, entitled 
"Groundwater Recharge", of the California Code of Regulations Title 22, Division 